English:
* Assemble the assembly previously assembled

on the motorcycle according to the photo.
Francais:

* Assembler I'ensemble préalablement
assemblé sur la moto conforme a la photo.
Portugués:

* Montar conjunto anteriormente montado de
acordo com a foto.

English:

* Apply items N°1 (Screw — x2) and N°3 (Screw
— x2) on the motorcycle according to the photo.
Torque all screws to the correct value
starting with unions.

Francais:

* Appliquer les items N°1 (Vis — x2) et N°3 (Vis
— x2) sur la moto conforme a la photo.

Torque toutes les vis avec le bonne valeur a
commencer pas les unions.

Portugués:

* Aplicar os itens N°1 (Parafuso — x2) e N°3
(Parafuso — x2) na moto de acordo com a foto.
Apertar todos os parafusos com o valor
correto de torque iniciando pelas unides.

2 - % Nm e M5 Me ME M0 M2 ALUMINUM TRAIL CRASH BAR

e e  E—a () STEEL 88 27 55 97 23.0 47.0 800 .
4 5/6mm 13mm 13mm STAINLESS| 05| 26| 51| 27| 212 420|730 Ref.: 2AD197U106
STEEL C’z}. Assembly Booklet / Paper collection
8 Carenagem Superior Direita / Upper Right Crashbar R106 1 f i Ssu
7 Carenagem Superior Esquerda / Upper Left Crashbar L106 1 F &R :‘i:i'gg;;?é::l‘:z:dﬂlﬁﬂi
i = . LOPE s
6 Fixagdo Inox / Stainless Steel Clamp 189 2 (‘_‘;i B P s et
5 [Parafuso / Screw M8x20 DIN6921 - A2 2 4 Boite / Collecte de papier
4 Parafuso / Screw M8x90 DIN912 - A2 2 a';]\ Carton Separator ! Paper collection
3 [Parafuso / Screw M6x16 DIN912 - A2 2 - Séparateur de cartans / Collecte de papier
2 Parafuso com Falsa Anilha / Screw with Washer False |M8x20 ISO7380 - A2 2 P tardHeader ] Baper collection
- - Carte d'eniete / Collecte de papier
1 Parafuso com Falsa Anilha / Screw with Washer False |M8x16 1SO7380 - A2 2 ] . . .
° p” C‘?q Plastic Bag Cover ! Plastic collection
ITEM N2:|COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION):|QUANT.: <«  Couverte de sac en plastique / Colleds de plastique

ACESSORIOS (ACESSORIES)

ECOPONTO ECOPONTO
B || O
AZUL AMARELD

1D.022.02




ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

DATE: 14/06/2024

English:
* Remove OEM plastic.

Francais:
* Retirer la plastique OEM.

Portugués:
* Remover plastico OEM.

English:
* Remove the OEM plastic cover marked in the

photo.

Francais:

* Retirez le couvercle en plastique OEM marqué
sur la photo.

Portugués:

* Remover tampa de plastico OEM marcado na
foto.

English:
* Apply item N°6 (Stainless Steel Clamp — x1)

on the item N°7 (Upper Left Crash Bar - x1) with
item N°5 (Screw — x1) according to the photo.

» Attention: Does not tighten the screw.
Francais:

* Appliquer I'item N°6 (Fixation Inox — x1) sur
l'item N°7 (Crash Bar Gauche Supérieure — x1)
avec l'item N°5 (Vis — x1) conforme a la photo.
» Attention: Ne serre pas la vis.

Portugués:

* Aplicar o item N° (Fixag&do Inox — x1) no item
N°7 (Carenagem Superior Esquerda — x1) com
o item N°5 (Parafuso — x1) de acordo com a
foto.

» Atencao: Nao dar aperto ao parafuso.

Page 2

English:

* Assemble the assembly previously assembled
on the motorcycle according to the photo.
Francais:

* Assembler I'ensemble préalablement
assemblé sur la moto conforme a la photo.
Portugués:

* Montar conjunto anteriormente montado de
acordo com a foto.

English:
* Apply item N°6 (Stainless Steel Clamp — x1) on

the item N°8 (Upper Right Crash Bar - x1) with
item N°5 (Screw — x1) according to the photo.
» Attention: Does not tighten the screw.
Francais:

* Appliquer I'item N°6 (Fixation Inox — x1) sur
I'item N°8 (Crash Bar Droit Supérieure — x1)
avec l'item N°5 (Vis — x1) conforme a la photo.
» Attention: Ne serre pas la vis.

Portugués:

* Aplicar o item N° (Fixag&o Inox — x1) no item
N°8 (Carenagem Superior Direita — x1) com o
item N°5 (Parafuso — x1) de acordo com a foto.
» Atencao: Nao dar aperto ao parafuso.

English:
* Remove the OEM plastic cover marked in the

photo.

Francais:

* Retirez le couvercle en plastique OEM marqué
sur la photo.

Portugués:

* Remover tampa de plastico OEM marcado na
foto.

Page 3




